TRANSMISSION

PART QUANTITY
GROUP MNO., MAME, and PART DESCRIPTION NUMBER F47  F47C K100
TRANSMISSION
9,000 - TRANSMISSION
Transmission, Standard ....cssssvsassssassss 3.73 Ratio ... 202316 1 1
Transmission, Standard ...veesssaessssnerass 4,00 Ratio ... 201266 1 - 1
Transmission, Overdrive ....essssvascenssnns 4,27 Ratio ... 201267 1 1 -
Bolt, 7/16" - 14 x 1 1/4" Hx, Hd. ...... FasassarsasEmany 265 i 4 4
mckwasher LI BB B B O B B R DR B R OB B RN B B B N R B NLCRE BB L R L R L B 193 4 4 4
9,005 - TRANSMISSION CASE
Cage, Standard (includes Plug:ll T A T T T e [ P e o B e TS 2012638 1 -
Case, Overdrive (includes PIUE) ....ceccivaccasccssasssnass 201269 1 1
9,007 - TRANSMISSION CASE COVER
B I e e (el el = fwa e n 1o & ua ala e mlm (s nlea ala ) gas e e e eeele lnlae n e e e LT 1 1 1
Bﬂlt, 5};16“_ 18:‘5};3.. Exl- Hd-c 4 B 45 FFEREEFES FEEE N EEREE S EDB E E E
Lockwasher, 5/168" Med, ...cocsrnsacnsanannansannns pmeaens 240 6 6 &
Gasket ..... Py T R e e L e YT a s ls araate e arals et e o e u e SO TRTH 1 1 1
9,100 - TRAMSMISSION DRIVE PINION
Pinion (includes Bearilf) ..eeessssedcrsarassarsasnsasannanns 201273 1 1 1
B'I.I'Ehiug (in- Gramcaﬁe) IJl-I-Ill-'l-!-lll-.l"l'-'--"-"-" ------- ZDDQE& 1 1 l
9,105 - TRANSMISSION DRIVE PINIONM BEARING
Bca.:l:"i:l.g R R E RS EE N E RN EEEE PR - T EEREE] T T T T EEE] EEEEEE R 201274 1 1 l
Slinger ..... O e e R elals alate e e lele e o i ata al e faParale s srsanssaas 201287 1 1 1
9,110 - TRANSMISSION DRIVE PINION BEARING SNAP RING
Bing, .0625 Thick, 2 11/16" I.D. ..veveanaanass cresnnannass S01ZEG 1 1 1
Ring, .086 Thick, 1 15/64"™ T.D. cuuiucssasssnssnsassanannans CSO1IZHE * * *
Ring, .089 Thick, 1 15/64" I.D. vousessasncsnsrasnasna enass 201283 * * *
Ring, .092 Thick, 1 15/64" I.D. ..uieseannasa Freabsanaan «ee 201284 * & *
Ring, .095 Thick, 1 15/64" I.D. A I T e e L b ] ) * * *
0,115 - TRANSMISSION DRIVE PINION BEARING RETAINER
REtaiNer ...nccacnasnnsnnnnnarssannsarssnnsnnnnsrnssinanrnss SU1ETH 1 1 1
Bolt, Eflﬁ“ - 18 x T/8" Hx. Hd., ..c.vanunss SRR Rk 201277 3 3 3
Lockwasher, 5/16" Med. .c.ceeucearvuscnnnansssssasnnnannas 240 3 3 3
9,117 - TRANSMISSION DRIVE PINICON BEARING RETAINER GASKET
Gasket, 009 . .cinscunsscssassassannssansasrrrsrrrasnasnsss 2SOLETH * * *
Gasket, 0130 ...cicansssrnnnrrrnsranannsnsnnnsnriasnnenses SOI2TH * * *
Gasket, ,01lB s.ievssvvornsrnstnnsnnnsan i FE R 201280 * * *
Gasket, 02D .. .ciiiisssuvucussnsssnsasussnassssnssassasnass SOLIHL * * *
8.120 - TRANSMISSION MAIN SHAFT
Shaft (includes Synchronizer Unit, Second Speed Idler, and
Low and Reverse Gear), Standard Transmission ...eceesnss-. 201288 1 - 1
Shaft (includes Synchrenizer Unit, Second Speed Idler, and
Low and Reverse Gear), Overdrive Transmission ....e...... 201289 1 1 -

* A5 reguired

=45=

Lo b L34




9 TRANSMISSION

PART QUANTITY
GROUP NO., MAME, and PART DESCRIPTION NUMBER F47  F47C K100

9,120 - TRANSMISSION MAIN SHAFT (CONT'D.)

Shaft only, Standard Transmission .....sescsesssssessasnaas 201280 1 - 1
Shaft only, Overdrive TransmisSSion ceeessesesassssrsarnasnas 201201 1 1 1
Bearing (RO118Y) .eaunsrarrassnsansansassnnrntnsssssansnn .. 201292 14 14 14

9.125 - TRANSMISSION SECOND AND HIGH SYNCHRONIZER
Synchronizer Unit (includes Hub, Sleeve, Shifting Plates

and Snap RINEE) sevasrasrosnssesrassnnnssnsanss srsasanas 201293 1 1 1
Huh - EESFEFEPE YIS EFEE ST SEEEFS R A R S TSR L ] 2ﬂ1294 1 1 l
B R L a e e e s+ T (e (oLt =T l=Tals [2le ole a oYatay ol eTals cesarsssnse SO1ERE 1 1 1
9.130 - TRANSMISSION SECOND AND HIGH SYNCHRONIZER SLEEVE
L B e ol Y a Ty s T e lo a¥arre | Taula fafa 4 (afu o/aln aynlalelalsTatala s alalera"n els . 201295 1 1 1
Plﬂ.'tE, Shirtinﬁ BE R OE S E R R R R EEEE AR A E R R R R EE R AN AR EmEEwaomowEE 'K 201296 3 3 3
SRR BIIE & acic oot rss o i dssssbeesssnsss $essassassassaass SO120F 2 2 2
Blocking Ring .....cccvccaa-- el el s i ag e e saaaannens 201298 2 2 2
8,135 - TRANSMISSION SLIDING GEAR
Gear, Second Speed Idler (includes Bushing) ....sssssssns.. 201299 1 1 1
Gear, Low and BeVErSe ....cesssassanassnoranssrsssnnncsssss 201300 1 1 1
0,140 - TRANSMISSION MAIN SHAFT BEARING - REAR
BBElr:i.n[; B R R R E S B R ER R W EEE R MmO OEEE R AR N EEmE R omE R R A R 201301 1 1 1
Suap Ring] .GBG Thick 2’ 3”321I QID'I B EREEEREEFYFEIETRIREYER 2’01302 * x *
Snap Ring, .089 Thick 2 31/32" 0.D. weveeveenssenncensss 201303 g5y *
Snap Ring, .092 Thick 2 31/32" 0.D. ..ecccesccssssssnnss 201304 * * *
Enap Ring, ..DBE Imick. 2 31;321" 0']]- IR I B O I B R I B OB 201305 * .' *
Snap Ring, .086 Thick 1 15/64" I.D. ... .e. 201282 * * =
Snap Ring, .089 Thick 1 15/64" I.D, ... o dri «ee 201283 * * -
Snap Ring, .092 Thick 1 15/64" I.D. ...p . zez_r :gn ees 201284 * * -
Snap Ring, .095 Thick 1 15/64" I.D, ...| Toroniss ... 201285 * * L
Baffle ST L Y i1 ] P e tm L | o | E R R R eSS AA RPN - a 201306 1 1 -
9,146 - TRANSMISSION MAIN SHAFT BEARING RETAINER
AND ADAPTER
Retainer, Standard Transmission ,....seceeovese- pesunane eas 201307 1 - 1
T, EVATD = A1 e L A SR A A 268 B ey
Bolt, 3/8" - 16 x 1" Hx. Hd. .ccusvsssansernsrrsnsnnnsss 181 2 - 2
Iﬂﬂ-k“‘ﬂ.sher, BKB“P Hedl 4k BB EEEFE R E AP F BRSNS ST SRS e 192 4 = 4
Gasket, Standard TransmisSsSion ...sseccssassmenas caseasasans 201309 1 - 1
: 011 Seal, Standard Trancmigsion ...csvsssssssrsvasrsasnsses 201311 1 = 1
Adapter, Transmisslion Overdrive HouSing ssssssssssssassssss 201308 1 1 -
Gasket, Overdrive TransmiSsion ...sesesssssssnssnccsannans . 200895 1 1 -
8.155 - TRANSMISSION COUNTERSHAFT GEAR CLUSTER
Genr ClusSter ..cesecssecccssansansss aTe ala e ala e e a e e e n ale n alnlnule iy L0 LS 1 1 1
Thrustwasher, Front (B‘runze} e el mt el e = = aPalelalalelalele el els 4 i el a2 01314 1 1 1
‘I‘hruﬁthﬂhert REE.I‘ (l 15}"16" ﬂ D ] B E SRR EE EE I E R UL B 201315 l 1 1
Thrustwasher, Rear (1 29/32" 0.D,) .ciecivcncssssssssasnsas 201316 1 1 1
¥ Az reguired Uthe: In Ws&

— G-




TRANSMISSION 9

PART QUANTITY
GROUP HNO., HAME, and PART DESCRIPTION MUMBER FA7 F47C K100
9,160 - TRANSMISSION COUNTERSHAFT GEAR BEARINGS
Roller (Bearing) ......ccccccecaa I D I A OO b s tatsraternaan w0131 44 44 44
RS aon0 00 0G0 oane DO DO OO L D IO S tlasals aly = Tatalatuls lalaten n e m w0 LF18 1 1 1
EENEY (0 000a60 000000000 000 000 SO Oa N OO OO0 O e G O oo o e i b k) 2 2 2
8.165 - TRANSMISSION COUNTERSHAFT
Shaft & F E R EEE R ER R REREE R R REF AR FEEFFE R FF R EREEE RS Eﬂlﬂlz 1 1 1
9,170 - TRANSMISSION REVERSE IDLER GEAR
Gﬂa-r (includeﬁ Eushingj B8 B FEREFEREEES R ERERER SRR znlszu 1 1 1
Bushing .scvcvescssn. R L3 LR FEAE IO e Y Yl e T T e ses 201321 1 1 1
0,175 - TRANSMISSION REVERSE IDLER GEAR SHAFT
L S atala s ala atn e alalalalnlalala s e s e lalntelalalsls alalals A iisa s A mAE B S s a e 201322 1 1 1
Lockplate .. iaaiessnsnsnsnsasssnannsaansssssnssnannssanss SOLIZT 1 1 1

9,180 - TRANSMISSION SHIFTING LEVER - INNER

lever and Shaft, Second and High ..casssssrtssssgssnassnnnas 201328 1 1 1
Lever and 3haft, Low and Reverse, Standard Transmission ... 201326 1 - 1
Lever and Shaft, Low and Reverse, Overdrive Transmission .. 202716 1 1 -
Pin; 5/32" x 1 1/4" TapPOT ..covesrcsasasssnansasnnnansnas 20L3ET 2 2 2
Gil Eeal LE N B B B L B R B CRE AL N R B O BE RN A B U B B B R B IR B R R R U B R I R R B U R R O R I R Buugua 2 2 2
9,185 - TRANSMISSION SHIFTING FORK AND SHOE
Fork (Second and High) ..usvsssassarnerasssssasnsanassasnss 201325 1 1 1
Shoe (Low and Reverse) ....eecesssmerssrrascansnressraressss 201324 1 1 1
8.180 - TRANSMISSION SHIFTING LEVER POPPET BALL
L e Pt ala T fta e e o o a Ta e Tt Bt e P A P A b errnrse o 2013329 2 2 2
Epriu‘g R R EE R E R R R RS R REE R R R R AN ® =R B EE RN EEEE 20133{: 1 1 1
Sleeve (Mot Marked) 1.299 1long .uvuvcisiscesssascsanasanannna 201331 * * *
Sleeve (Marked "A") 1.295 1ONE .eesssssararnssssnnsssssssas 201332 * * -
Sleeve (Marked "B") 1.291 10DF ..ucva-. e PR PO R P ses 201333 * * *
Sleeve (Marked "C7) 1.287 1ODF ciuctecsacscvnnnsansarnennnsn 201334 * * *
Sleeve (Marked "D") 1.303 1ONUE seusssassssansasasnsasnsarssa 201335 * * *
9,195 - TRANSMISSION SHIFTING LEVER - OUTER
Lever (includes Insulator) Second and High up to Serial
F47_6111| Hlﬂn_ln?la & % FF R RFEER R RS A R R E R R R el B s ea s 2“1338 l -— 1
Lever (includes Insulator) Seccond and High after Serial
F4T-6111, ELOO=10T1E ...iiccoencancsnannsnmnmnmnnnss eensns 202317 1 1 1
Lever (includes Insulator) Low and REVErSE ...ccieees wevses 201337 1 1 1
FlatwnSherj Eflﬁil specl T E TSRS ER AR RS 2”1339 2 2 2
Lockwasher, 5/16" Med. ......c... e s e L 240 2 2 a
N tA R S NG ISR RN o o o et et atat ot a¥alal ufatatat sl at ol of a7 s ¥l e, P 205 a 2 o
I“Sulatﬂr B R B R T SRR R NSRS RS EEEE R FEREERFE AR R AR R aa R w 201340 2 2 2
9.200 - TRANSMISSION OVERDRIVE HOUSING
Eousing LN B BE B BN B I B NI O IR B O BN B U R B IR R U B R R I A N E O EE R R 2003&5 1 1 -
Bollt, T/ 1aie ST o Ryl andi g LA HA S i i i .. 200866 4 4 L
Lockwacher, T/16"™ Mad., ....ccicecacsnasnnssssssssasnsanaa 193 4 4 =

¥ As regquired Utha n U34




9 TRANSMISSION

PART QUANTITY
GROUP NO., NAME, and PART DESCRIPTION MU e Rzl KIDO

9,200 - TRANSMISSION- OVERDRIVE HOUSING (CONT'D.)

Plug, 3/8" Pipe Sd. Hd. .ieescrsranransantnstssssasansannns 121 2 2 -
R B B Tl s alntare aln s aluimlaTnlaim s m e s ae s 201310 1 1 =

8,205 - TRANSMISSION OVERDRIVE GEAR AND PLATE - STATIONARY

Gear and Plate ...ccreecnsnesrsirsnsnnnannnannss ss-ssssssss SD0BT0
Blﬂéking Riﬂg - N R EE S EE SN SN E eSS A S e AR o d o kE R RFEFEERR Enuafﬁ

[y

9.210 - TRANSMISSION OVERDRIVE - STATIONARY GEAR

Gear (ineludes Shifting Collar and Snap Rings) ...cevese... 200871

Snap Ring, 1 15/32" Diam. -v-vveivcnvanvcncssasnsnnns=na. 200872
GBEY cosrncrrarasrassnssnancarssrararsarnssasstsssnssarasas 2SO08TE
Collart i . A OEEE 00 Tl e et L e o R S OO T 4
L Y P P o P o fo faat S e P (o m mha e T e (T = e e o e P «ee. 200831

b
e B
1

0.215 - TRANSMISEION OVERDRIVE STATIONARY GEAR
COVER FLATE j

plﬂ-te Ii'llilI-i'll'liIilil'lIiiltlli_l'lllllil!-'llIlll!f!!'I!---li EﬂugTT 1 1 -—
Snap Ring, .0625 Thick...vevesscmenearsnns v Sl min mieaieiass ain o POOATE » * =
Snap RINE, 0705 THIOK ..vcvevecucnacnssecsnsnnensnarass 200878 * * -
Enﬂp Ring. -0665 Thiﬂk saamasssE s asdBREd BRI AN RENEE NN () 2008&“ * * o

8,220 - TRANSMISSION OVERDRIVE STATIONARY GEAR

PIONON CAGE

Cage (includes Pinions, Shafts, Pins, 0il Ring, Bearing
Rollers, and SPACEYSE) .eaessssttassasssssssrasnnnnnses .. 200882 1 1 -

9,225 - TRANSMISSION OVERDRIVE FREE WHEELING CAM

Cam (includes Rollers, Retainer, Spring and Cage Clips) ... 200883 1 1 -
Clip IIII-II'II-'II"I"I._-"'-i-l-------l-'..l'.lilil'."'ll ZUﬂBaq 1 1 e

9,230 - TRANSMISSION OVERDRIVE FREE WHEELING CAM BEARING

Roller (Bearing) ...escescsssssasscsassassassssassnnsssnsss 200BBS 12 12 -
BOtailaY .coscesscssssnarsastsannrssararassarannsassansssa 200886 1 1 —
Spring R L L 200888 2 2 —

0.235 - TRANSMISSION OVERDRIVE MAINSHAFT

Mainshaft {includes Ring Gear and Snap Ring) ..essssassss.. 200889
011 Sﬂal ------- mr kR R R R R BEEE R R EEET R SRR E S E s R R R oE 2&1311

e
o

9,240 - TRANSMISSION OVERDRIVE MAINSHAFT BEARING

Bearinp ..ciscassassssrssssnnsrancnaannnananans sisasssarasnsas 200893 2 2 -
Spap Ring, .0B2 ThieK ..cecescacrasscsrssarssscnsaransss 201395 * * -
Snap Ring, .0B65 ThicK sueassssrrsnrssnssnssnassasnsnnsssss S01396 * » -
Snap Ring, 0B8 THICK. syersarsscnanncanncsscsssrannnnsss 201397 * * =
Snap Ring, 071 THICK cucvasrasscnssastarssscscsnancssscas 201308 * * -

8,245 - TRANSMISSION OVERDRIVE RING GEAR

BiNZ GERAF avisssnscsnsrnrstsscssscsissatsscnsasnaransnaassas 2SOU0ED]L 1 1 -
suap Ring' 1062 mink Rl R kR AR R EE R EE R E RS EDHEEE * *

(LR RTE P

* Ag required




TRANSMISSION

PART CQUANTITY
GROUP MO., MAME, and PART DESCRIPTIOM NUMBER F47  F47C  KIOO
9.250 - TRANSMISSION OVERDRIVE SHIFT FORK
FOTK siausuvrasssmonrammnnmnns e lvim aleluiedelalelntalele nteealn e nbelsbe tteinle nteph o U0 o 1 1 -
Pin, 5/32" x 1 1fd“ TR o A o P 5 £ A T o i rersenmnee 201327 1 1 -
H‘u'il L L L B L N N B DL BN B BE B KN B B AN L BN N BN BE BN N CRE BN BE B RN " " E R EE WS ETE NS TS EEW 2“‘]396 1 1 -
Guide ...c.... AT=Patelalh nn le e reneitels aTviadw|etat vhslaiuknieloinfain uia ayara e slata nie afuh b D001 1 1 -
R WA ST i s calsiarars ala o e alaialbrata) s mlonkhe i T e L] [ 21 1 1 -
cup "3 EapEEEaaS LR B B R L B RO O DRI B B B B B IR R R B R ) A " @2 mEE® 200893 l 1 -
0.255 - TRANSMISSION OVERDRIVE SHIFT CONTROL SHAFT
Eh:"‘ft LR B R L L R $rypspy s LEL LN L L B LR R O DL BE O BN BN L B N N N BN A znagﬂz 1 1 —1
Spring, LOCKUD :siscscvscasacnmmanan et I SR P R 7 4112118 ") 1 1 -
Spring Retractor .c.iesscssassnccsnnnnensnnenna o o o 200900 1 1 -
ﬂi] Senl IIIIIIIIIIIII --l-'ll--ﬂl.ltﬁl\.’llIl“lllltltlilltllitl Eﬂuﬂﬂa 1 1 by
9.260 = TRANSMISSION OVERDRIVE CONTROL SHAFT LEVER
EEVET, &as it asssssisssnsnpannmmesns Ao O Ao e A Y« 11 L1111 I 1 1 -
Flatwasher, SPeC. cesvcsvcssasasmsarnnnmanmas Oy e et A . 201338 1 1 -
Lockwasher, 5/16" Med., ....ucveeencnn A S A P ] 240 1 1 -
HUt’ 5;"16'?_13 ux- "SRRGS FEN R R R R R LN ) 205 1 1 -
9,261 - TRANSMISSION CONTROL SHAFT LEVER SWIVEL
Y e A (et ataralala o a1 o % o n s e eleterels o 4 ey P e o T e e b L p T 1 1 =
Flatwasher, 3/8" Sm. ...ovvveraveraeas A GO B OO D A0 B DO B 247 1 1 -
Cotter Pin, 3/32" X 5/8" .uoveivninassaasnssnanssasaaannas 139 1 1 =
Set Bcrew, No, 10 - 24 x 3/8" Socket Hd, Cup PL. ...vvrvsnan 517 1 1 -
9,265 - TRANSMISSION OVERDRIVE GOVERNCOR
GOVErnor ......... TP a a0 w e 1514w m e e mia mpe e mln e am e e ol e (e laia o sl wialls o 2OUOTE 1 1 -
Pinion, 15 Teeth c.iuiiastsisssiancsssnnssrnnerrssnasnasrnssse 200000 1 1 -
Ge“r, 7 Tee.tll LEL N L RO L O B B R BB R U R R Y *® A A m T E s EmoE 2{][«]910 1 1 -
Sleeve-‘---F'""'!--I"!'F!"!Flflli'll'i'lil'-li'lli llllllllllllll zﬂﬂgﬂﬁ 1 1 Lt
Retainel siivaveccvsnmnnnas wiwinfu e o ln|=tonin u'a uluietsts s afe niee ol ain s & 2Q0S08 1 1 =
0,270 - TRANSMISSION OVERDRIVE CONTROL
Control (includes Round Knob, Wire and Housing) up to Body
ND. F"l.r lﬁﬂuu -EEE NS EERERF R A e R E R " F & = om oFa R Em AR EE R W 201639 1 -— -
Control (includes Ball Type Knob, Wire and Huus:_]]g'} after
Body No, F47-13347 ..... e[ mlm 4 e tm i ml n v 5w m mlm w {al e ek e e e fa e min e i M U AL 6L 1 1 -
Lockwasher, 3/8" Int. Tooth cvivecennnonnceaas e 201 1 1 -
Nutr 3}3“ - 24 I-D:‘ AR EE R FE R E R E RN LI B B B I B I A B I A B 290 1 ]. L}
Knob and Wire, up to Body No. P47-16000 ......vivrvsnacanns 202068 1 - -
Knob and Wire, after Body No. F47-13347 ... ieiesrssnarasas 202455 1 1 -
clj.rl LR NN RN L I I T I T R Rl R R] 20163? l 1 -
9.275 - TRANSMISSION OVERDRIVE CONTROL CABLE BRACKET
(AT DASH PANEL)
Bracket, up to Body No., F47-16000 . ... .c.ceeeeenrncnnna ereses 201613 1 - -
Bracket, after Body HNo. F47-13347 ..ieueecsssnsassnnnnnsans 202456 1 1 -
SCI‘EWJ Nﬂ'" lﬂ = 211 X 1_."’2“ Hd- de Sll E R R B TR R T R 293 1 1 -
Flatwasher, No. 10 BM., ..eceiccocncnmnnnnss i Lt D 248 1 1 =
Lockwasher, No. 10 Ext. Tooth ....eieeencscsccsannnnnean 294 1 1 -
HUtl Hu' 1ﬂ_24ﬂx' SRS ERRREE RS AR R R aR 3?3 l ]. -

_40_

Lithe in U3




9 TRANSMISSION

PART QUANTITY

GROUP HO., MAME, and PART DESCRIPTIOM NUMEBER FA7  FA7C KI0OO

9.276 - TRANSMISSION OVERDRIVE CONTROL CABLE BRACKET
(AT MO. 2 CROSSMEMBER)

Bracket R R R R R e R RSN - AR EE R R R R R EERE R R R R R R R RE RS 202133 1 1 ot
Bolt, 5/16" - 24 x Tfﬂ" Hx. Hd. ...,.....ﬂ.iﬁ....}ajf... —270- 1 1 -
Lockwasher, 5/16" Med. ...ceceecscscsssersashaasdth &L, 240 1 1 -
Hutl 5‘;16.‘-24 hi ii-ill-i----ili+iilli+li+l‘+'i'{-l‘-l:$+ll 139 ]- l -

9,280 - SPEEDOMETER

Spocdoneter Hefd ..serscssvssrasnsnnpnsssapsnangennsnnsnnns 201378 1 1 -

Speedometer Head ........ oY e e el l=1n e SRv (s talariealurs mila e inlntenntntainietnk o0 1.5 09 - - 1
Screw, No., 8 - 32 x 1/4" Rd, Hd., Sl. tecsasasssarnasnans 310 4 4 -
$crﬁ'ﬁ', Hﬂ' B—Slef‘i" R'd.- ]Id- CI". R-E.‘c. R R A R ) 35'? - e’ 6

9,282 - SPEEDOMETER CABLE

Cable and Housing, Standard Transmission ....ceesesss wseass 200822 1 - 1

Cable and Housing, Overdrive Transmission ......... seassass 201640 1 1 -
Bolt, 1/4" - 20 x 9/16" Rd. Hd. S1. {(to Transmission) .. 440 1 1 1
Lockwasher, 1/4" Med, (to Transmission) ..o.eescecsassaas 190 1 1 1
Gasket (to Transmission) ....ccoeeceiacicnss cssarsaanaas 200823 1 1 1

9,284 - SPEEDOMETER CABLE CORE
Core, Standard TransmiSSion .....essssasssasssssnnsrnassans 200824 1 -
Core, Overdrive Transmissiol ...seccesssssssaansmacasennannan 202013 1 1 =
9.286 - SPEEDOMETER DRIVE GEAR AND PINION

Gear, Standard Transmission (4.089 Rear AxI1e) ....ieees-ss.. 200919 1 - 1

Gear, Standard Transmission (3.73 Rear Axle) ....eeess-.-.- 202315 1 = 1k

Gear, Overdrive Transmission (4.27 Rear Ax1e) ..oecewves. wes 200820 1 1 -

Pinion Drive (4.27 Rear Axle) (16 Teeth) ....c-cecesssssras. 200921 1 1 -

Pinion Drive (4.09 Rear Axle) (15 Teeth) ..ieessvevssesccass 202000 1 = 1

Pinion Drive (3.73 Rear Axle) (14 Teeth) ....cccoucu... ceas 202314 1 - 1

Seal, Drive Pinion (used with Pinion Drive without Grooves) 201860 1 1 1

0288 - EPEEDOMETER CABLE CLIP TO DASH

Clip R R R B R T W OE R R R W E W EESEEEEE R R mEmE - 'R EE R EEREE] 'R RN 20‘2098 - - l
SCI‘EW’ HQ. JID - 32 x 5{"8" Ed'l Hﬂ Sli LR BE BN B BE B CHE B BN B B B B B O B B 3 419 [— - 1
Lockwasher, No. 10 Ext. Tooth .ccciivisvassssnsncasnsanas 294 - - 1

9,300 - TRANSEMISSION GEAR SHIFT LEVER
Lever, Upper, up to Serial F47-8458, Kl100=15385 .....s:0s.. 201241 1 - 1
- Lever, Upper, after Serial P47-8458, K100-15385 ...euvueea- 201931 1 1 1
E‘lee‘re @ ® R B R R T AR R TR DR RN "R BT EE AR AR E T L E B B B B B 2ﬂ1243 1 1 1
Pin, 1/4" x 1 LJB“ Spec. ...a-. alelats /stals o) arsiaYa s e utats tatatalie atm ate e et 1124 5 1 1 1
Eoob (Hall TYDE) .cuceens-rscacctassssssstsnsasnarsassssnanns S01344 1 = 1
Knob (ualldle T}"PE} e # 8 B & 6 B EEEEESEIEZEEEREETEEDE C R 2“1933 1 1 L

9.305 - TRANSMISSION GEAR SHIFT LEVER GUIDE

mide ad Bk R E kR R kR R R R R AR R AR RFRRERREFFREERETEEEE 2"]1247
Spring, TppAT ,.ccreasnarrorrrreas A O O A B O e BB O e L e 201248
Spring, LOWEYr .....ca.- AAPCACE D0 O anlaa iy fm a rag mmma w[mf e h a Y a e el o ] 12
Flatwﬂsher, Epeci R R R R R R R R R E R F RS EE RS 201250

o
ol o
o




TRANSMISSION

PART QUANTITY
GROUP NO., MAME, and PART DESCRIPTIOM NUMBER F47  F47C KI0O
9.310 - TRANSMISSION GEAR SHIFT LEVER TUBE
TUBE sussassssssssinaanmas P 0O O e Cre B3 CHEE DO 1 40 £ PP O et Pt 0 £ 201251 1 1 1
Pinl 9;32"}1: 1 1;""32“ Spec- "R E RSN REE R kR EeE R 2{:1511 1 1 l
8.315 - TRANSMISSION GEAR SHIFT LEVER TUBE BRACKET - UPPER
Bracket ......... aleTaln] Pl eiare e s alalala e atelaTs e e e LT P i o ] D B 1 - 1
Bolt, 1/4" - 2B x 3/8" Oval Hd, Cr. Rec. SP8c. .eevees. . 201248 2 - 2
Brackeél cicasssasrnssssstiasoanasaincnan rrerarrazssrnaraass 202464 - 1 -
Bﬂ].t, l.l""li'II —23?’:7;"’16" I'bl'+ Hd‘* R P R R R R E R R R R R R RN R ETE — 2 =
Loclkwasher, 1/4" Ext.: TOOth . .uvsssnssusnssssnessasaes 370 = e =
9,320 - TRANSMISSION GEAR SHIFT LEVER - LOW AND REVERSE
R TR O A asan s O0AGs 0 008 0 OEE CO Do DAoE SO0 A0 0B o0 oY wsss 201253 1 1 1
Seal '''' ®EEF AR E R LR RN L O L L B B O B B O B R R R B N B BN R A R R 2“1512 1 1 1
“E‘tﬂ.iner RSP EFE LAY RS AR e R E R R FE R REEREER R R 3(31513 1 1 l
TR 0 Sal ol S e s S0 D800 00 00 S O 0 DO Ono 0 OO O & o T e L B 1 1 1
9.325 - TRANSMISSION GEAR SHIFT LEVER - LOWER -
SECOND AND HIGH
Iever lllllllllllll LEL B B L L L B B R R R I B B I A LN BE L BN BE BN BN ) 201253 1 1 1
Insulator ceveeevesrses Tl el et e el el et aat e te e e e e Lo el e T ot e eimimimn sleiel 201517 1 1 1
(MRS AdO Ao 00000000000 WS R A R E S E RS NS EE AN kA B Rk me R EEmmE e . 201514 1 1 1
Giler "R S SRR E AR R S TR L B B I B R B B BB B R R O I R R R 2ﬂ2144 ]- ]- l
9.330 - TRANSMISSION GEAR SHIFT LOWER LEVER RETAINER
Retainer LR R LR B L R R R I B O I I R R R Y ETEFEEPEE R RS 2“1516 1 1 1
Spring Washer .....ovceees (OO0 SOO00D 00 OO0 B oD e e S e & 0 201515 ] 2 e
9.335 - TRANSMISSION GEAR SHIFT LEVER TUBE BRACKET - LOWER
Bracket (includes Cap and Pin) ....ccviewrvnasssacssssnsnea. 201260 1 1 1
Bolt, 5/16" - 18 x 1 3/4" Hx. Hd. .cceu... 587 2 2 2
Lockwagher, B/16Y MB. s vssas e sasenessssassssssss o 240 z 2 b
Dowel Pin, 174" x 173" ...c.ivuans I T s Pt L FPapih L L 489 1 1 1
0,340 - TRANSMISSION GEAR SHIFT RCD
Rod (Low and REVErSe) .:issismcassnrnasassaassaasssnnnnnsss 201261 1 1 1
Rod (Second and High) up to Serial F47-6111, K100-10719 ... 201262 1 - 1
BPACET susasanasnann OO O BO000 D O0000oE OO e 00 E STt ieinia s 201508 2 - 2
Flatwasher,; 3/8! 8M. ..cueceneeseuensenceannnnns e 247 4 - 4
SFrini.‘; ﬁaﬁ‘her BERE R G A e RSk R EkE R R e 2"]1263 2 - 2
Cﬁtter Pin'.l 34":32":‘::-];';4“ LR R B R N R ] BEE S FEEERERRRE RN 139 2 — 2
Rod (Second and High) te Bell Crank, after Serial P47-6111,
K100-10719 ..i.iiuivnns RO DCONO0 GO0 DO A G o o s St e e e errrerea 202320 1 1 1
Flatwasher, 3/8" 8m. ...ucvuv... S0oOnoHo 247 3 3 3
Spring Washer ......ce0sas00000.ft0 Lowor leverd........ 201263 1 1 1
Cotter Pin, 3/32" x 3/4" .,...... AT e 139 1 1 1
Flatwasher, 3/8" Sm. cuocwecea. g e 344 2 2 2
Spring Washer ......se0c0uss:0.0t0 Transmission Leverd... 201263 1 1 1
Cotter Pin, 3/32" x 3/4" .,.., it 139 1 1 1

Liths in US4

—51=




9 TRANSMISSION

PART QUANTITY
GROUP MNO., MAME, and PART DESCRIPTION NUMEBER F47  F47C  KIDO
9,341 - TRANSMISSION GEAR SHIFT LEVER ROD BELLCRANK
Bellerank (Sceond and High) after Serial F47-6111, K100-
A07LY (.- iiisinas G E A A A A S A AR A s e n . . 202321 1 1 1
st'l.llj., 3;‘8"—24}:49;’16" Sp(}ﬂ. ------- BoEomom R R R R R R R e 202322 1 1 :L
Flatwashar, 3/8" S, ...coneacses elel=lal=ts alnta¥etatelrrelel=l=l=lz ] l=] 247 2 2 2
Cotter Pin, 3f32"x3fd" A EssastateanEE s na e ny nn 139 1 1 1
9.342 - TRANSMISSION GEAR SHIFT LEVER ROD - lower
Rod (Second and High) to Bellerank, alter Serial FA7=6111,
Klﬂn_lDTlg llllllllllllllll ok kdd SRR E S AT SRS SR 20232& 3! 1 1
(o S bS] Sy e et B L T PR T O o i) o o R p e sssaanaass 202323 1 1 1
Losknut, 3/8" — 24 HX. ..ivacusnnan b e e mle] =k 188 1 1 1
Clevis P‘i:l'l., 29}"‘32” 101'I.g 4 R AR Bellerank|eceaaanses - zuﬂzag 1 1 1
Cotter Pin, 3/32" x 3/4" .......... sesassaans 159 1 1 1
Flatwasher, 1/4" Lg. ..vcova- 5 . Halatslsta 344 2 2 2
Spring Washer ......creecenann ek i e searsas 201263 1 1 1
Cotter Pin, 3/32" x 3/4" .... ransmission ver|[ 159 1 1 1
§.345 - TRANSMISSION GEAR SHIFT ROD CLEVIS
Clevis, up to Serinl F47-6111, H100-10719 ........... AGOCIO0 201264 1 - 1
Mut, 3/8" = 24 HX. cuavcasveamna e ala s s atals Yl aralalatn alelale 188 1 - 1
C-].'E'\."iE Pil'l,, 1 33’32" ].Dfli.{ Spﬂﬂ- ....... D R I B A I 201265 1 = 1
Cotter Pin, 3/32" X 3/4" coeseerrrsrranannngnacnnansanan 139 1 = 1
PROPELLER or DRIVE SHAFT
11.000 - PROPELLER SHAFT AND JOINT - FRONT
Shaft and Joint, Standard Transmission (Mechanies) ........ 201017 1 - 1
Shaft and Joint, Overdrive Transmission {(Mechanics) ....... 201018 1 - -
Bolt, 5/16" - 24 x 3/4" HxX. Hd. SPeCe secsssssssnasnnces 201020 4 - 4
ToCKDLATE] oty alele statetals 1 a¥alale s s arslate alatslal o ateluielsizls fxintalslin = inleteialale 201021 2 - 2
Shaft and Joint, Standard Transmission (Universal) ....ee.. 201760 1 - 1
Shaft and Joint, Overdrive Transmission {(Universal) ...... « 202100 1 1 -
Bolt, 3/8" - 24 x 1 1/16" Hx, Hd., Spee. cvecvacssnsanass 201857 4 4 4
HOTE: A physical check must be made at the Universal
Joint before replacing any Bolts. If such is
1 1/4" long, 4 Bolts 1 1/16" must be used.
Lockwasher, 3/8" Med., ..oveasassaas BHOODoCo G HGHoonoane an 192 4 4 4
Hut, 3/8" - 24 HX. SPEC. cusesssssrasasnnsmrransassnmsanas . 201859 4 4 4
11.002 - PROPELLER SHAFT AND YCOKE - FRONT
Shaft and Yoke, Standard Transmission (Mechanies) ......... 201025 1 - 1
Shaft and Yoke, Overdrive Transmission (Mechanies) ........ 201026 1 - -
Shaft and Yoke, Standard Transmission (Universal) .ssessss. 201762 1 = 1
Shaft and Yoke, Overdrive Transmission (Universal) ........ 202101 1 <Ly -
11.004 - PROPELLER SHAFT COMPANION FLANGE - FRONT
Flange, Transmission (Mechaniecs Shaft) ........... csassares 201022 1 - 1
Flange, Transmission (Universal Shaft) ....coccvsnasrna-n-. 201503 1 1 1
Flatwasher, 49/64" x 1 1/2" x 3/32" BPEC. +.vsrssseaana. 201342 1 1 1
Lithe in BLIA




	kfpm120045.jpg
	kfpm120046.jpg
	kfpm120047.jpg
	kfpm120048.jpg
	kfpm120049.jpg
	kfpm120050.jpg
	kfpm120051.jpg
	kfpm120052.jpg

